SLES
PARTS LIST



IN—YUZXRDRAICDNT

1) SON=VYRARIETFEERAHEEHSNTHDXT.

K mHI—F % BY 71 X
SG280A 752346
SG280AM 752347 N843-D-SG280
SG280AT 752348 (139247)
SG280AHD 752345
IVIVERBREIVIVEEES (EN-). I+—Y. AT -BRBEBEESRESSICLD

BEESNTHDET.
2) YR rDEEREICDOWT
DR FDEHABSE TEICRIESICROTHBALET .

BiEE (M R OB S I a EELS®BE <+ B =
Key No Parts No Parts Name © '!R-}*; Application |Description) Remarks
[©) @ ® @ ® ® @

OREBBES

@BRBES
QBRI
@B @
®F & 1%
CEERSH
@8 v
efF =
@& =

72

TSARHESNTNDESLEYRAMDESZ—HIEDILLLD, BRBESHRITE
9.

BRZEEIDIHDBRBESCTI .

BRDOBMZHNN, RXTRRULTHDET,
REULESHICDDERBHZRRULTHDET.

BREBICL DML IBRRENDERELSZRRALTHDET.

R EBRESHOIRRULCTHDET.

BROYI XZRRULTHDET,

Btk - RMPSHRRLTHDET.

@RlDERNZRRULTHDET.



3) &5, BECONT
=)

iS5 (BMREBICKLDHEBREIDBREDEREDRRIIRDBNTT )
FORRL W 7
* RS BEATT GRRFE SO~ —2 2 50V LEEAL)
A FIHILCHIMED ) GHrIHE IS IHE GO W TS Ak E5.)
s mmaosianey (ERESEBERCTIC T i)
D FIHER O HAYEZ U GErfan 38 i, IHEB A X THE G IS O AU sk £ §70)
E B T O @I 52 RE Ao
F B 1R T & 1) a5 AR iR 2 RE A
O [HER (X AR SRR D ks, AR 2 ks (O~ — 2 2 & il 5 WS TH 5 o o 5 0l 2
[2FR)
~ XXX XX X D BERG e THET
XXX XX X~ B e FHELD
iEUASSY 7Ry T RH :54F%h OP. A Tvav EX #F &
Inc D zats Up 1k d T R IN W &
AR P # LOW :F 1 RO2
Fr. :7uwgrh STD (A% vy¥—F t CEE
Re. VU X US 7Yy ¥HAR 0} DiE
LH :L7%F 0S F—N—%A4X COMPL :a>7FU—"br (HEA, H¥AH)

4) 13AKIDONT

1S5 BMCIE ASSY Bim. BAEBRITHSNTEDEIIHIVT LEERBERZTRIEDTREHDE
Bh. ERIHBRESZRVEITICHDERELZDENTI . 1SAMILEINTNIESLUYRAMDRE
BESZ—HIEDIIELLD. ZOREULEBSHOBRBESZRNDLIICEO>TVET.

CHEXICDLT

1) BRECIYOEIHSES. BRISH. BUESNSETS0,

2) CEYOBRERAE LTERELNDERIBHE LA,

3) viwsuscs SINVIS HIE M sorcemmuzs.
(EROELBEBRASNET SMEACEEEZE< TIRBEFNET.)

4) BRMBENEOBBMERESE 2SN,

KEBBREFELCCERTI_EPHIET,

73



How to consult parts list

1) This parts list contain following model. Mower Deck parts list is separately.

74

(3 Name of parts

@ Quantity

® Interchangeability

X mHI—F B BY A 5K
SG280A 752346
SG280AM 752347 N843-D-SG280
SG280AT 752348 (139247)
SG280AHD 752345
Please confirm both engine serial number (addreviation ; EN------ ) and chassis number, when you
place a spare parts order.
2) Description in list.
Items in the list are described below by Nos. in the table below.
BtEz (M B B S - oY EEmesmR Y & =
Key No Parts No Parts Name © '!R% Application |Description)] Remarks
@® @ ©) @ ® ® @
AN NNANNNANNANNNNNNNNNN NN NNNNNNNNNNN NN N NN NN NN NN NNANN NN NN NNNNNN NN NN NNNNNNNNNNNNNN NNNNNNNNN
N\NNANNNNNNNNNNNNNNWNNANNNNNNNNNNNNNNNNNNNNNNNNNNNN NN NN NN NN NN NN NNANNNNNNNNNANNNNNY N NNNNNNNN
@ Index No. : By reflrring the No. in the illustrations to the same No., you can find the correct
parts No..
2 Parts No. : No. to control parts.

. Name of parts is in dicated in English and Japanese.
. It represents the quantity of each part contained in reference No..

: Mark to show interchangeability when replacing former partswith new ones.

® Applicable No. of machines : No. of machines for which design is changed.

@ Discription

Remarks
@ Model

. Specifications, descriptions, etc. of parts.
. Size of parts.

- Type



3) Mark and abbreciation.

Mark (when parts are changed, interchangeability of new and former parts is shown as below.)

Mark Content
* This mark appearing “Parts No.” column indicates parts not to be supplied.
A New and old parts are mutually interchangeable.
B New parts can be substituted for old parts, but vice versa Thus, new part may be sup-
plied to order asking for supply of old parts.
D New and old parts are not interchangeable.
E Indicated as “E” in “interchangeability” column. Its applicable serial number or
F “F” mini filler or engine appears in “Application” column.
O Old parts will be supplied until out of stock and thereafter-new substitute parts will be

supplied. (This mark appears in “Parts No.”. column and corresponding old numbers in
“Remarks” column.)

~XXXxXxX1Upto XXXxXxX forserial numbers.
X XXX XX~ XXXXXX and up for serial numbers.

Abbreviation : ASSY : Assembly R.H ! Right OP. . Optional IN : Intake
Inc . Including UP . Upper d . Diameter EX  Wxhaust
AR . Required LOW : Lower 1 . Length
Fr. - Front S.T.D : Standard t . Thickness
Re. . Rear US  : Undersize ) . Diameter
LH . Left 0.S . Oversize COMPL : Complete

4) lllustrations

lllustrations present assemblies and individual piece parts not always precisely. They are just guidelines

to find correct parts codes. By comparing the index No. in the parts list with the same No. in the illustra-

tions, you can know the parts No.

How to order

1) When ordering some parts, designate the code No., name of parts and quantity.

2) Returned parts other than those, which were delivered by mistake, are not accepted.

3) Be sure to use SHIBAURA genuine parts for SHIBAURA products. (Warranty does not cover when the

use of parts which are not SHIBAURA service parts.)

4) Refer separated parts price list for prices of parts.

* This parts list may be modifind without notice.

75



=| R

CONTENTS

& EBRN N—Y

FIG.NO. SUBJECT PAGE

I>or

ENGINE
101 CYLINDER BLOGCK #+eeeeveereereercancumsueiueinenaens S T 47 ceeveeennnecnnniiiiiiiiin 80
102 CLYINDER HEAD  +reeeeeeerrereeecnmsnenueienuennee. S A Y R, 82
103 HEAD COVER ++eeeeetereeeererentniniiriniinienn AW RBI e 83
104 CRANKSHAFT’P|STON .............................. 75‘/:/,\7 7 [\\ l:"z l\ “/ ........................ 84
105 CAMSHAFT ceeceeeeeeereetactentneninienteascancnns jJA:/—\q 728 R LR 85
106 TIMING GEAR CASE -+ +rererererrrasasescncusunenes B I ETH = Zoeererennennniiinnn, 86
107 OIL PUMP, WATER PUMPALTERNATOR «+++++eseees AWK T D4 —4—KoT ANAZ—5 87
108 INJECTION PUMPLINES «:+eeeeeseresneeeseene 12972 arRoT, BEEHE - 89
109 INJECTION PUMP ceecerereeeeteiennnneniiiiiiiaaannns ,l' */3/173/5“/;]-3‘/7" ........................... 920
110 INJECTOR ASSY teeeerrereerearettieciiiiiiiiineiens BEET ) K Il eevrernrereenonneiiniiiiaiiiiiaiinn, 91
111 STARTING MOTOR srceeeeeerereresccccccceccacacaanes zg_j_-,r ‘/7.:E-_9_ ........................... 92
112 ALTERNATOR :ceceevecececesrnenrtsininiiiiie FIVR R — B eereneriinniiiii 93
113 EXHAUST MANIFOLD  ceeeeeerercereecacseanenannens IHRY—ZARToFR=IDR e, 94

Y=

CHASSIS
201 MUFFLER #teveteceeeretesecsesasesetuntriucerirecacnns T T T e 96
202 AIR CLEANER -+ teeveeecesestssnttsiniiniiiiu ey A | I e P 97
203 RADIATOR e teeereeeerenemsetiitiiiiiiiiiiiiiien. Y e T P T 98
204 ENGINE MOUNT teeereeeerercecersenmieciiiininiien. DY B e d iy B0 N T 99
205 CHASSIS AND FRAME «+++eevererererarasesencacans = TLmLy ceereereeneininin 100
206 FRONT AXLE ceceeeeeceeceaceeeneriiiiiiiiiiiiicien, T RT T AL ceeverenerecenininiiiniininn, 101
207 STEER|NG ............................................. Z'j"-'j—ll) ”/7 ....................................... 103
208 FRONT PT.Q  ceeeecerereereecniiiiiiiiiiiiiii. THO R PTO eeererereeeeeenenmiiniiiin. 104
209 H.S.T CONTROL #eeeeeeeereeeserecarerrunecnicannes HST O FE—JL  ceeveeererernninininn 106
210 SEAT eeeceerereesencencunesunnnnenninriiisiscncinneSy o R sersiitiitiiiutitiiiiiiiiiiiiea 108
211 BONNET  -eeeeereeernsreseeareanennmunmeneeeenenerennne Ry B e 109
212 DASH BOARD «+tereeeerrerencesusmnmnernienneieiien B aR— R e 110
213 REAR COVER :eeeetereseeresasestntimneniiiineienn AT F /N — coeeenriniii 111
214 STEP ceeeeerrereententintiiiiiiiiiiiiiiiiiiiie. &k A AL T TP P P PP PP PP PP PP PP PP PRPRTR 112
215 BRAKE AND REAR WHEEL +e-eereeeseseserecacnes TL—F, JARA =l coevereererinininnnn. 113
216 MOWER LIFT cecceecereecceecerencenniinccnncccnccnes .:E'/—II) 7 l\ .......................................... 114
217 HYDRAULIC(FRONT AXLE) +++eeeeeeereenenenenees 7Y (A2 RYIOMY)  ceeveereniennnnns 115

218 HYDRAULIC(STEERING MOWOER LIFT) «-«--- a7y (RF7U>YT EFFUTER) e 116



219
220
220A
221
222
223
224
225
226
227
228
229
230
231
232
233
234
235
236
237
238
239
240
241
242
243
244
245
246

t7

HYDRAULIC(FILTER) +reeeerreesernnesennnaennnnns T (T AIUB)  ceveverermniiiiiiiiiiiiae: 118

HYDRAULIC(REAR AXLE) «w++sseeesssseesnsunees A7 (AU OAY) e, 119
HYDRAULIC(DRAIN) +eeeeesesessessmeeenunnns AT (RLL)  weeeereeemnenmeeniienniienn 121
2/4WD VALVE LEVER:-+++++++rsssesseesssrsnsasnaees LYIATY D WAV 5 Pl A LR SOOIt 122
HYDRAULIC(H.S.T) e eeeseesersrsmsmmsusnsusninninas DT (HST)  veveerveeersveeseesseennunennne 123
OIL TANK +++vesreessenssernreransuaenierenineuneerannnes F A VAT crreeriitcsiiionsiitnniiioniiiin 124
EILTER +eerrerreeererrerrseraseneneerinsnereranesnennns T LIV socrvecrorinioncssssenioiorsssssossesestosee 125
FUEL TANK ceeereereseeerearenenerminmnrieennennaennns YR e 126
BATTERY ++veereerereresererearennsnassinruerniennananns JN S T 1) et e 127
WIRING #++eevvrserennsernserennneninnrnionerenanennnnns TRV AL et 128
MARIK +++#esrernnrrerrnernernereereinenensinrierniernesnns A ATV creverortnnniitueniiionsiisassiironsiieies 129
POMP(M.T.HD) +eseeeeeeesessesnmnunsmnnnenusiinnnnes HL T (MTHD) eeeeeveeemenemmeemieeennennne 130
OIL TANK(M.T.HD) #+sseeessesessnsesunsnsnneanssnnnns FAINELY (MTHD) ceeeeeeeeeeeemennmnnnnn 132
VALVE STAY M eeeeeeeeenseernsnerennennsnnennanennnnns INJUT AT A M weevreveeeeennnnernnnnesnnnnennnnns 134
CONTROL VALVE M +eeeeeveesevenssevnnesesnanaanns T REI—JUINIU T M coeeervrennneernnnnnnenenns 135
VALVE SEAL KIT(M.T.HD) «+eseeeeseesesseusseneens INILT S —=JbF Yy b (MTHD) coeeeeereeeenee 137
FLAME M ceeeeessernseensesnasneareniasmuarenneseneenans 2 VL A Y TR s 138
VALVE STAY T rervveeeevrrerensnerennnernneennaneenenns INJUT AT A T eeveeeevveeennonennnnneennnnennnnns 139
CONTROL VALVE T ceeeeeveerrevvnseevunssenunaanns T RO—=JUINILT T eeeeverreernneennnnennanns 140
THREE POINT HITCH T +eveeeeereeessevnsaeananns HUTUE YT T ceeeerernrreeneeennieeennnneenn 142
VALVE STAY HD creveevreereererereiieiiiiiiiieiennn. INIVT AT A HD  cevvevvrereencnncncnenecnenannens 144
CONTROL VALVE HD -+verersvreseeasenssrnaaennaees T2 RO=JUINILT HD  ceevereeeereenneeennns 145
FLAME HD  ceeveereeeensesnssreeeesiasunassnneseneneans g VN A | SN 147
RINK HD  +eereeerrereeerereanenmenensiemneriernierneennns 1) 5077 HD  cesreeerssecasssncosssrenssrccossnaennnes 148
HOPPER HD ¢+ ++eveeeeseeessennseassannnrnuerenanannns TR IS HD  ceeereerrrenreramrrineriereiineiaeeiannes 150
HOPPER PARTS HD +vvrvreeeersevnsrrnasennanunan TR ININ— HD  revrererrerrrrnrenanrenaenananns 151
DOOR PARTS HD ++e-eeerrererresrennssrnasennasnnnns |z A A | U 153
BOOTS HD  +eevvvreeernsernnnrernnnerenineeenineeennnens B | 154
BLOWER HD  ++veeverseresnsernnnerennnenennnerennnen TEAT? HD  vevveevverervensrennneennnenennenennnens 155

CHASSISMOWER(MM60DSG)

301
302
303
304
305
306
307
308

GAUGE WHEEL AND ROLLER  ceeeeeeeeereences F—IRA—Ib, O—T ceeverennnnnininnnnnn. 158
LINK  eeersressnnrearnneneeenereereinssenminriermiennannns 304 ceenmniimniiiiiiiiiiiiiiiiin s 160
COVER +++esrrersrersrserruesenuensmuiersmiierennieeenes 2 N 161
DRIVING  +evreseeersrenseransunaeruereuinsuerenennnans 7 RTY criiiiniiiiissreeses 162
DRIVING  -veveeoreersrrnsrransunasneensnieruerennnnnnens T R ceecererserensorcncenosirorssssessssessooes 163
BLADE  +++vevrereesrnsrnsenareanensuenuinriesniennannnns I AR T R T P PPN 165
MARIK ++++vrenrrserrnmmsnnersamesnerriereniesisaesaeannns A A TN cererrnnnntiinniii e 166
MOWER ++++++++evesseennnsernnnerensereuisereaeersnnens TET7 eeevreeeneernneeniee e e e eaaans 167

77



78

BaESIERS
NUMERICAL PARTS INDEX



IVIVR

(ENGINE)



vy a7avy
CYLINDER BLOCK

FIG.101

REE= 2 & & 5 B & & B ’a%g‘,ﬁ'” EABCELE A A %
KeyNo Parts No Parts Name ALL | M T | HD EE Application |Description| Remarks
1 110101710 CYLINDER BLOCK COMPL|>!)»470y% COMPL:SB| 1
2 (064210015 SEALING CAP =V T0%xvv T 1
3 064210025 SEALING CAP =V Tx%vy T 1
4 (064210040 SEALING CAP =Y ixvy S 4
5 (198466010 PLUG 75T 2
6 (198466020 PLUG 73 4
7 (198466030 PLUG vl 4
8 (165296260 IDLEGEAR SHAFT COMPL|74{ RV£4%+7 k COMPL| 1
9 198517222 BUSHING : S.T.D Jv<a:STD 1
9 198517224 BUSHING:U.S;0.25 |7v< a1 :US;0.25 1
9 (198517227 BUSHING:U.S;05 |Jv321:US;05 1
10 |040106203 BALL BEARING K—=RXT7Y 5 1
11 |064100045 EXPANSION PLUG  |T7Z/N>Yar759| 1
12 042309013 NEEDLE BEARING |=Z—KJA7Y> % 1
13 |030500612 DOWEL PIN JyyE> 2
14 |030500616 DOWEL PIN JyoEY 2
15 |030501020 DOWEL PIN JygEY 2
16 |030309005 SPRING PIN 2TV TEY 2
17 |012110820 STUD BOLT 28y KERIL b 2
18 |012110635 STUD BOLT 2By KRk 1
19 |012110660 STUD BOLT 24y KRV B 1
20 (110996820 GASKET HRry b iF4IN| A
21 110707950 OIL PAN COMPL : CHB|# 1 JV/¥» COMPL:CHB| 1
22 (010109235 BOLT RKIL b 26
23 (010411212 BOLT RKIL b 1
24 1025100012 SEAL WASHER =Ty 1
25 (198636170 OIL SEAL FAI—I 1
26 |110367660 PLATE U7 L— b : NHG 2
27 (011510820 BOLT RKIL 10
28 |185086551 MOTOR ASSY.STARTING| X % — & ASSY 1
29 |198736050 COCK Krravy 1
29A (198486770 CONNECTOR Ty 1
29B |068116250 VINYL TUBE EZ—IFa—7 1
30 |140546020 JOINTFILTER DI S 1
31 140517020 FILTER.OIL F4IT7 14JL52 COMPL| 1

80



vy a7avy
CYLINDER BLOCK

FIG.101

REE= 2 & & S B & = B Ja%f'ﬁ EARCELE A AR %
KeyNo Parts No Parts Name ALL | M T | HD E?FE Application |Description| Remarks
32 110756140 GUIDE =3 HA4 K COMPL| 1
33 |052109113 O-RING ovry 2
34 (011310612 BOLT RIL B 1
35 |198416320 GAUGE COMPL LNV —2 COMPL| 1
36 |120116160 TAPPET ANy bk 6
37 |120456250 ROD.PUSH 7va0yRKCOMPL| 6
38 |140036220 VALVE ASSY.RELIEF |UU—7/3L7 ASSY| 1
39 |052109078 O-RING ovry 1
40 |011310616 BOLT RIL b 2
41 |130506140 FUEL PUMP ASSY 74 —KEKTASSY| 1
41A |198486840 EYE COMPL 74 COMPL 2
42 130996130 GASKET HAry b 74=KE 7| A
43 068209138 RUBBER PIPE TJLINA T 1
44 067100015 HOSE BAND FK—ZANK 2
45 198517090 BUSHING TJvoa 1

81



ANy
CLYINDER HEAD

FIG.102

16

%= 2 & & 5 B & & B ’a%{,‘?” EABCELE A A %
KeyNo Parts No Parts Name ALL | M T | HD EE Application |Description| Remarks
1 111011170 HEAD ASSY.CYLINDER|> ! %Ay K ASSY:CHB| 1
2 (064210018 SEALING CAP =V T0%xvv T 5
3 064210030 SEALING CAP =V Tx%vy T 2
4 (064210025 SEALING CAP =Y ixvy S 4
5 (064210010 SEALING CAP =V T%vy TS 2
6 (120166350 VALVE.INTAKE AFANIVT 3
7 (120176360 VALVE.EXHAUST IXJ—ZXrNIT 3
8 (120406070 SEAL.VALVE GUIDE : IN|/SIVFHA KY—JL i IN| 3
9 (198216700 SPRING 2ATYT 6
10 |120186080 RETAINER F—F 6
11 |{120226070 COTTER v 4 12
12 120406050 SEAL.VALVE GUIDE : EX|/\IVFHA R =V EX| 3
13 (120216041 CAP VALVE IAVIE S 6
14 (110136400 SEAT.VALVE NIVTY—PBIIN 3
15 (111147491 GASKET.CYLINDER HEAD|H 24w b. Ay K T=1.3| 1
15 [111147501 GASKET.CYLINDER HEAD|H R4y b. Ay K T=1.4| 1
16 [111136480 BOLT.CYLINDER HEAD|A v K&RJL k 11
17 (111136490 BOLT.CYLINDER HEAD|A v KRJL k 3
18 [195816540 HANGER NH 2
19 |011510820 BOLT RKIL b 2
20 (012110625 STUD BOLT 2By KRV 2
21 011510820 BOLT KIL bk 1

82



Ay KHN—
HEAD COVER

FIG.103

REE= 2 & & S B & = B “%,."f'ﬁ EARCELE A AR %
KeyNo Parts No Parts Name ALL | M T | HD E?FE Application |Description| Remarks
22 120036930 ROCKER ARM ASSY:CHB|Ay 7 —/, ASSY:CHB| 1
23 |120356131 ROCKER ARM COMPL : IN|Ay #7—L COMPL:IN| 3
24 120216041 CAP VALVE NVTxxyT 6
25 199486220 SCREW FPOXARNZAIY 2 6
26 (020109076 NUT FU b 6
27 120316281 SHAFT.ROCKER ARM |Ay H7—L> v T M 1
28 (198217170 SPRING 2TV T 2
29 (011310635 BOLT KIL 2
30 |012109044 STUD BOLT 28y KEKIL b 3
31 |023100010 NUT Fv bk 3
32 185246060 PRESSURE UNITOIL ¥/ 3> %7 k 1
33 |140606941 OIL PIPE COMP F 4 IVIN1 7 COMP 1
34 140996260 GASKET : M8 HRT v kM8 4
35 [198486780 EYE BOLT 7ARIL B 1
36 [120996140 GASKET : ROC/BRACKET | A%y b Ayh-7-A734y M 1
37 |052109076 O-RING oury 1
38 [199280300 SHIM L :05 4
39 111996410 GASKET : TOP COVER|H A4y b i Ay RAN=| 1
40 111217600 COVER.CYLINDER HEAD|~\ v K #/5— : CHB 1
41 110666210 STOPPER.OIL FAIWZ Ky IN— 1
42 1110666060 STOPPER.OIL 2F—=ILy—JL 1
43 015600406 SCREW 292 6
44 140996270 GASKET : M10 HRT v kb iM10 3
45 024600010 CAP NUT vy TFy b 3
46 198436010 CAP Xy 1
47 052100400 O-RING oury 1
48 [110566080 VALVE.BREATHER UL JAVI A 1
49 011100408 BOLT RKIL b 4
50 |011310660 BOLT RIVD I MBXBONZHY X | 2
51 |011310640 BOLT RIL 2
53 |135996590 GASKET.EX.MANIFOLD|# A% b : EXVZHKIVK| 1
54 |135566510 AIR INTAKE VEVETEYA O &/
55 (011310620 BOLT KIL 2




720 %7 b EXBMY
CRANKSHAFT,PISTON

FIG.104

RnEs | & & & 5 I - mEIEES® B R %
KeyNo Parts No Parts Name ALL | M T | HD EE Application |Description| Remarks

1 115256580 CRANKSHAFT COMPL|77>% Y+ 7 b COMPL 1

2 (115276200 GEAR.CRANKSHAFT (72> 7%+ 1

3 |034100508 KEY *— 1

4 1030300816 SPRING PIN ATFYTEY 1

5 110156171 BEARING HOLDER ASSY (X771 > 7 kJV4 ASSY :1 1

6 010109406 BOLT RIVS iATY L TRIVE 2

7 1030500612 DOWEL PIN JvoE> 2

8 (110156181 BEARING HOLDER ASSY [X7 1 > 7 KIV4 ASSY: 2 1

9 [110156191 BEARING HOLDER ASSY X7 1 > JKJV4 ASSY: 3 1
10 |198586050 METAL KIT : STD X Z)LKIT: STD 1
10 |198586054 METAL KIT : US.0.25 |X ZJL KIT:US.0.25 1
10 |198586057 METAL KIT : US.0.50 |X #JL KIT :US.0.50 1
11 199266200 WASHER.THRUST AT2ANTy ¥ 2
12 010109667 BOLT RIL k 2
13 |010700865 BOLT RIV b 2
14 115017541 PISTON KIT : STD EX M KIT:STD 3
15 |115107960 RING KIT.PISTON EXRUZTKIT 3
16 |115326220 PIN.PISTON EXMEY 3
17 |036500028 SNAP RING AFyTIYT 6
18 |115026251 ROD ASSY.CONNECTING|a%771>J0yNASSY| 3
19 198517260 BUSHING Tyvoa 3
20 (115176140 BOLT.CONNECTING ROD|O v K7RJL b 6
21 (020109120 NUT Fybhiaray ki 6
22 (198517252 METAL : S.T.D XAAZ)LISTD 6
22 [198517256 METAL : U.S 0.25 A AJ)L 1 U.S 0.25 6
22 (198517259 METAL : U.S 0.50 X 4&JV 2 U.S 0.50 6
23 (115357380 FLYWHEEL 774 %4 —JL COMPL 1
24 115376040 GEAR.RING yrixy 1
25 |010109341 BOLT : F/W RIV b 6
26 |115397790 PULLEY.CRANKSHAFT |77>9% %7 /=1 INHG 1
27 (080109061 BELT ~NJb b 1
28 |020109086 NUT Fv b 1
29 (030509020 PIN E> 1
30 |040116001 PLATE TL—h 1




HLy T b
CAMSHAFT

FIG.105

RiEs & & F 5 IR - mEEBIEES® B TR %
KeyNo Parts No Parts Name ALL | M T | HD E?FE Application |Description| Remarks
1 120026350 CAMSHAFT ASSY HLY v T b ASSY 1
2 [120016050 GEAR ASSY.CAMSHAFT| %1 s % ¥ COMPL 1
3 |034100508 KEY *— 1
4 |120736081 GEAR v 1
5 (199216230 SPACER AN—H 3
6 |040156304 BALL BEARING R=IUXTY 2T 1
7 1125256120 SLIDER COMPL ZZ 4 4 COMPL 1
8 (199566651 PLATE TL—h 1
9 (120076070 SHAFT COMPL #3AX—4%+7 b COMPL 1
10 |011310612 BOLT RIV b 2

85



BALIVITXTIr—2A
TIMING GEAR CASE

FIG.106

RnEs | & & & 5 I - mEIEES® B R %
KeyNo Parts No Parts Name ALL | M T | HD EE Application |Description| Remarks

1 /165106680 CASE.GEAR ¥4/ —Z COMPL :NHG 1

2 [165996550 GASKET ARFy b XY= 1

3 [198636160 OIL SEAL FA4ILT—Ib 1

4 125046630 LEVER ASSY.GOVERNOR |4 /N7 L /Y — ASSY 1

5 030300414 SPRING PIN AFTUTEY 1

6 |036800008 SNAP RING AFyTIYT 2

7 1026200010 WASHER A 1

8 (198217500 SPRING ATV P ZRE—} 1

9 (052300600 O-RING ovry 1
10 |031100004 SNAP PIN AFvTES 1
11 198217220 SPRING : MAIN b SV 25 B % 1
12 125156170 ARM COMPL 7 — s COMPL 1
13 |052109110 O-RING ovry 1
14 |011310660 BOLT RIV D T MBXB0/ SR Y * 3
15 [125416090 LEVER.GOVERNOR |#/NFL/N— 1
16 |010110630 BOLT RIL 1
17 |023100006 NUT Fv bk 3
18 [125116141 SHAFT.GOVERNOR |+ 7 b 1
19 |052109108 O-RING ovry 2
20 |036800005 SNAP RING 2FyFILT 1
21 (125976100 STAY ATq 1
22 (011310614 BOLT RIL k 2
23 |010109264 BOLT RIL 1
24 (398210070 SPRING AFYT 1
25 (011310680 BOLT RIL b 2
26 |011310645 BOLT RIL 7
27 (165206700 COVER HIN— 2
28 (010310865 BOLT RIV 4
29 (023100008 NUT Fv bk 4
30 |165996610 GASKET : COVER HRry b HAN— 1

86



FAIWRT, DF—F—K>T, FIEZZx—4
OIL PUMP, WATER PUMP,ALTERNATOR

FIG.107

=1

[’
E
8—13

REE= 2 & & S B & = B Jﬁ%f‘” EARCELE A AR %
KeyNo Parts No Parts Name ALL | M T | HD E?FE Application |Description| Remarks

1 199266270 WASHER.THRUST 2ATARTy I x 1

2 1165026230 GEAR ASSY.IDLE 74 KIL¥+ ASSY 1

3 140166250 ROTOR O—#% 1

4 (140116220 OIL PUMP COVER FANWRTHIN— 1

5 (199286340 SHIM SET Lty b WEH

6 (198216720 SPRING ATV T 1

7 1199236540 COLLAR Hho— 1

8 |036800010 SNAP RING AFyTILT 1

9 (026109017 WASHER Tvx 1
10 |052109076 O-RING ovry 1
11 |140986970 PIPE FAIWINATS 1
12 140406310 FILTER.SUCTION #4937 402 COMPL| 1
13 |011310612 BOLT RKIV b 2
14 |165166600 PLATE.FRONT:CHB |70 7L —h:CHB| 1
15 |165996540 GASKET Haxry b7 ML= A
16 |011310612 BOLT RIL B 2
17 |145017790 PUMP ASSY.WATER |7#—%K>7ASSY:NHG| 1
18 [145146320 SETPLATE vy hTL—F 1
19 |145996681 GASKET HAFy b iy bTL=R| 1
20 |064500030 PLUG 737 1
21 |015300614 SCREW 291 3
22 |145336620 PULLEY.FAN TrrT—=1 1
23 |080109061 V-BELT : AX36.5 V NJL bk (A36.5) 1
24 (145386910 HOLDER.FAN : 10 T rRIVE 110 1
25 |385720360 SWITCH : THERMO |RA v F I H—F 1
26 |145996670 GASKET HZry b igr=4K T A
27 (011310635 BOLT KIL b 4
28 (198217760 SPRING 2ATYT 1
29 (145216730 CASE.THERMOSTAT |#—EX4y br—Z:CHB| 1
30 |011310655 BOLT RIL b 2
31 023100006 NUT Fv b 3
32 |145306520 COOLING FAN COMPL|7 —=U > 57 7> 1
33 |011310630 BOLT KIL 4
34 |185976900 STAY 2Fq4 I AvE 1
35 |011510820 BOLT KRV b 1

87



FAIWRT, JF—F—=K>T, FIEZx—4

FIG.107

OIL PUMP, WATER PUMPALTERNATOR

B
84—13

RS B & F 5 IR 1 = 4, mEIEES® B R %
KeyNo Parts No Parts Name ALL | M HD EE Application |Description| Remarks

36 |185046320 ALTERNATOR ASSY |#JV & % — 4 ASSY 1

37 |010311035 BOLT KIV b 2

38 [027100010 LOCK WASHER ATV TT v x 2

39 |020900010 NUT Fv b 2

40 (185727000 PLATE.ADJUSTING  |7Y4AT(J7b=b.5v¥ 1

41 ]011510820 BOLT RIL Bk 1

42 145536051 HOSE =2 1

43 |067100022 HOSE BAND e VA N 2

44 1199116370 CLAMP 9527 1

45 385720011 SENSOR Y- —EA-4 1

46 |145206220 THERMOSTAT COMPL [#—E€ZX % b COMPL 1

47 145996710 GASKET HAFy b i H—FEr—2 1

48 145996051 GASKET HRry b i —FEHN- 1

49 145226450 COVER.THERMOSTAT |[#—EZ4 v Mh/i— I NHG 1

50 |010800820 BOLT KRIV b 2

88



12219 arRy7. aEEHRE
INJECTION PUMPBLINES

FIG.108

REE= 2 & & S B & = B Ja%f'ﬁ EARCELE A AR %
KeyNo Parts No Parts Name ALL | M T | HD E?FE Application |Description| Remarks
1 131017811 PUMP ASSY.INJECTION|{ >V 193K 7T ASSY| 1
2 131426310 SHIM SET Lty b IN3 BEH
3 023100008 NUT aVAN 2
4 1010800820 BOLT RIL b 2
5 131406360 INJECTOR J AT v RRILA ASSY 3
6 |131606291 PIPE.RETURN 1y & —> 347 COMPL 1
7 131507601 PIPE.INJECTION 1Y 19Y3v184 7 COMPL 1
8 (131507611 PIPE.INJECTION 1Y 19Y3v14 7 COMPL 1
9 131507621 PIPE.INJECTION 1Y 19%3v117 COMPL 1
10 |199106021 CLAMP 22> 7 COMPL 4
11 |010110625 BOLT RV b 2
12 (023100006 NUT aVAN 2
13 (185366190 PLUG.GLOW Jga—-727J 3
14 (185376140 CONNECTOR - 1
15 |027100004 SPRING WASHER ATV TTy % 1
16 (020100004 NUT Fv b 1
20 |131426200 GASKET HRry b /X 3
23 |185206084 SOLENOID JL/AK 1
24 1025100016 SEAL WASHER =Ty 1
25 |131136350 SCREW A7) a 1
26 (025100008 SEAL WASHER =Ty 1

89



1>z oa>RT
INJECTION PUMP

FIG.109

REE= 2 & & 5 B & & B ’a%{,‘?ﬁ EABCELE A A %
KeyNo Parts No Parts Name ALL | M T | HD EE Application |Description| Remarks
1 |131017811 PUMP ASSY.INJECTION|{ Y193 R TASSY| 1
1A | % HOLDER RIVE —
2 % O-RING ovry
3 |* SPRING AT T
4 |x GASKET HRry b
5 |* VALVE NILT
6 |x PLUNGER TS5 v —
7 |% SPRING AFYT
8 |* PLATE KIT 7L — b kit
9 |* PIN =P
10 | * SPAP RING AFvTYLT
11 |{131246010 PIPE JOINT 74 1
12 [131296255 GASKET HRr v b 2
13 [131246170 EYE BOLT 7ARIL B 1
14 | % SPRING 2TV T
15 | * O-RING oury
16 | % BOLT KIL

90



5/ X

FIG.110
INJECTOR ASSY
z

3

RiEs & & F 5 IR - mEEBIEES® B TR %
KeyNo Parts No Parts Name ALL | M T | HD E?FE Application |Description| Remarks
1 131406360 INJECTOR JZIWT Y RKIVEASSY| 3
2 (131446006 NUT Fv b 1
3 (131426230 GASKET ARy b 1
4 (131437360 SHIM KIT Y LKIT BEY
5 (131446074 SPRING AFVT 1
6 |131446075 SPRING SHEET 2TV TI— b 1
7 (131446076 SPACER AN—H 1
8 (131416170 NOZZLE J XJV ASSY 1
9 (131446077 NUT Fv b 1
10 |* BODY AT 14—

91



AB—=F 4 TE—5—
STARTING MOTOR

FIG.111

20 |185886070 SPRING BRUSH SET |27V 57531y b

21 |185846620 BRACKET ASSY REAR|7 74 v b ASSY IJ ¥
22 1020109160 NUT Special Fv bk
23 (185736330 COVER Shield HIN—

RS B & F 5 IR 1 Jﬁ%{)‘,ﬁ'” mEIEES® B R %
KeyNo Parts No Parts Name ALL | M T | HD EE Application |Description| Remarks

1 |185086551 MOTOR ASSY.STARTING| X # — 4% ASSY 1
2 (185846468 SCREW SET A1) 2 SET 1
3 (185846610 BRACKET ASSY FRONT|774 v b ASSY 7H> b 1
4 (185846615 LEVER SET LIN—tv b 1
5 (185816340 SWITCH ASSY A4 v F ASSY 1
6 [185846616 BALL K—=JL 1
7 (185846617 PACKINE AVE 1
8 (185846618 ARMATURE PIXFaT 1
9 (185846621 HEXAGON HEAD SET|R vy AV KL bEv b 1
10 |185866391 SHAFT ASSY CLUTCHSET| >+ 7 MASSY 77y ¥ty b 1
11 |185846614 STOPPER SET AbhynNty b 1
12 |185866411 OVER RUNNING CLUTCH |#=1=5>Z25 95y F 1
13 |185846612 INTERNALGEAR ASSY |1 >4 —7FJL¥¥ ASSY| 1
14 |185846611 WASHER A 1
15 |185866400 SHAFT ASSY GEAR |>+ 7 b ASSY ¥+ 1
16 |185846613 GEAR ASSY ¥+ ASSY 3
17 |185846619 YOKE ASSY 3—7 ASSY 1
18 |185416490 BRUSH ASSY 77 ASSY 1
19 [185416500 BRUSH HOLDER ASSY|7 5 ¥ kJL 4 ASSY 1
1

1

1

1

92



FIWNE2Z—43
ALTERNATOR

FIG.112

REE= 2 & & S B & = B ’a%,,ﬁﬁ'ﬁ EARCELE A AR %
KeyNo Parts No Parts Name STA | M T | HD EE Application |Description| Remarks
1 185046320 ALTERNATOR ASSY |#JL% % —% ASSY o/ 0o/ ol o
2 (185446269 NUT Fv bk 1
3 (185436180 FAN 7= 1
4 (185446270 SCREW 292 1
5 (185426210 BRACKET.FRONT 72 v b ASSY 1
6 |185446271 SCREW 2712 1
7 [185446272 BEARING T 1
8 (185446273 ROTOR ASSY O —#4 ASSY 1
9 (185446274 BEARING NT7YT 1
10 |185446275 STATOR AF—4 1
11 185426220 BRACKET.REAR 7Z% v b ASSY 1
12 [185446278 TERMINAL SET — XFIJVSET 1
13 |185446277 REGULATOR ASSY [L¥ a1l —#% ASSY 1
14 |185416480 BRUSH 72 COMPL 2
15 |185446276 RECTIFIER ASSY LIFT774+% ASSY| 1

93



IXYY—ZXAMYZHKR—ILK
EXHAUST MANIFOLD

FIG.113

)

REEE B & F B # & & o R IEREE %
T
KeyNo Parts No Parts Name ALL | M T | HD [RP| Application |Description| Remarks
1 135616400 MANIFOLD.EXHAUST |I%Y-ZhvZHIVF :SB-H 1
2 [135996590 GASKET.EX.MANIFOLD | A7 v b : EXVZHKIV K 1
3 [012110625 STUD BOLT 24y KRV b 2
4 (011310625 BOLT KIV b 4
5 |023100006 NUT VAN 2

94



Vv—IR
(CHASSIS)



MUFFLER

W& G kg i B
Parts No Parts Name M T EE Description
1 |A14010031 MUFFLER ~ 75 COMPL 1
2 1011510816 BOLT RKIL b 2 M8x16
3 (314990013 GASKET HRry b 1
4 (010160820 BOLT RIL b 4 M8x20
5 1026160008 WASHER Ty x 4
6 |A14610110 BRACKET T2y kw77 1
7 1011511030 BOLT RIL B 2 M10x30
8 |A14250010 PIPE NAT I T7= 1
9 |408330011 HOSE BAND e JADAN 1
10 |023100008 NUT Fv b 1
11 |010310850 BOLT RKIL b 1




IF—9U—F—

FI1G.202
AIR CLEANER
10
11
7
8
3
4 >
\, A 2
9—"
f‘f‘é s
®H & EFE S IR - mEEBIEES® B TR %
T
Parts No Parts Name ALL | M T | HD [RP| Application |Description| Remarks

314500880 AIR CLEANER ASSY |77 —7 ASSY 1
314531176 OUTER ILARNTIE— 1
314531177 INNER ILA M2 F— 1
314531195 COVER ASSY 73/3— ASSY 1
398119972 HOLER JL I79U-F9%1I 1
A14520010 STAY ATFA4 IT7y)—F 1
011510816 BOLT KIV b 3 M10x16
A14600171 BRACKET Ty b i ITIU-F| A
011510816 BOLT RIV b 2 M10x16
314601460 HOLER BAND I790=FHHI /K 1
010800816 BOLT RIL Bk 2 M8x16
021500008 NUT Fv b 2 M8
A14560060 HOSE I79V=F%k—=Z2:0UT| 1
067100065 HOSE BAND el VAR 2
A14560070 HOSE I7J)—FK—ZIN| A
067100065 HOSE BAND i VA 1

97



22 \%

REE= 2 & & 5 B & & B Jﬁ%g‘?*ﬁ EABCELE A A %
KeyNo Parts No Parts Name ALL | M T | HD EE Application |Description| Remarks
1 310100980 RADIATOR STI—4 1
2 (398119670 RUBBER dL: 5914991 4
3 |A98130310 SPONGE ARY 2
4 |A10250150 COVER ; RADIATOR | 259K 1
5 |A99480130 SCREW rSZ2RD 4
6 |A10160060 HOSE SYIR—K—R 9T 1
7 (067100043 HOSE BAND e YA 2
8 |A10160071 HOSE STVIR—FK—R T4 1
067100043 HOSE BAND i AR N 2
310560050 TANK P 1
010800616 BLT RIL B 2 M6x16
310110190 CAP R A 1
310120270 PIPE FA—=NnN—70O-)N14F| 2
360771170 PIPE NALT 1
067200115 HOSE BAND F—=ZN K 2
031310820 PIN Es74avEY 1 #8x20
399111960 CLAMP 9507 1
011150610 BOLT KIL b 1 M6x10
A10170060 SCREEN 2= 1
A10270051 PLATE STUTIHAYHIT L 1
011510816 BOLT KIL bk 2 M8x16
A10270071 PLATE SYVIZYHYI IR 1
011510816 BOLT KIL b 2 M8x16
026200008 WASHER AP 1
399112851 PLATE JL— b 1




AR Ay I N
ENGINE MOUNT

FIG.204

REE= 2 & & S B & = B Jﬁ%f‘” EARCELE A AR %
KeyNo Parts No Parts Name ALL | M T | HD E?FE Application |Description| Remarks
1 |A10410061 ENGINE SUPPORT |I Y HR—FIFR| 1
2 (010311045 BOLT RKIL b 2 M10x45
3 (026200010 WASHER Tyx 2
4 027100010 SPRING WASHER ATV TTy o w 2
5 (020910010 NUT Fv bk 2 M10
6 |A10410071 ENGINE SUPPORT |I> Y HHRE—bFIFL| 1
7 (010311045 BOLT RKIL 2 M10x45
8 (026200010 WASHER Ty 2
9 (027100010 SPRING WASHER 2TV TTy o x 2
10 |020910010 NUT Fv bk 2 M10
11 |398120790 RUBBER by WA 2
12 020910010 NUT Fv bk 4 M10
13 027100010 SPRING WASHER ATV TTy o x 4
14 |A10410091 ENGINE SUPPORT |IVY #K—b:ya| A
15 010411435 BOLT KLk 4 Mi4x35 (8R)
16 |027100014 SPRING WASHER ATV T Ty x 4
17 |398118230 RUBBER = A 2
18 |020910010 NUT Fv bk 4 M10
19 |027100010 SPRING WASHER ATV TTy T 4
20 |A14430010 BRACKET TSy bhiv75 1
21 |023100008 NUT Fv b 1 M8
22 010800820 BOLT KIL b 1 M8x25
23 1399112120 CLAMP 9>7 1
24 (011510820 BOLT KIV K 1 M8x20
25 (399110340 CLAMP 9527 1
26 (026109018 WASHER Ty 4

99



FIG.205

CHASSIS AND FRAME

14
RuEs | & & F &R % W Jﬁ%,&‘,ﬁ' mEIEES® B R %
KeyNo Parts No Parts Name ALL | M T | HD EE Application |Description| Remarks
1 |A20100491 MAIN FRAME AL TL—L 1 ~10110
A20100492 MAIN FRAME AL T—L4 1 10111~
2 |A20360020 REAR BUMPER YT7ININ 1
3 (011511225 BOLT KIV b 4
4 1498110820 RUBBER Ky odh 2
5 |020900010 NUT Fv b 2
6 (027100010 SPRING WASHER ATV T Ty 2
7 1398510840 BUSH Tvoa 2
8 [398510170 BUSH TvPa 4
9 (398510310 BUSH TJvoa 2
11 |A68150040 FRAME JL—L;Ib—7 1
12 |010311235 BOLT KIV b 6
13 |027100012 SPRING WASHER ATV TTy o 6
14 020900012 NUT Fv b 6
15 (372111170 WAIT x4 b 2
16 |026109018 WASHER A 4
17 ]027100012 SPRING WASHER ATV TTy o 4
18 |010311265 BOLT KRIV b 4

100



782 T 7RIV
FRONT AXLE

FIG.206

®H & EFE S IR Jﬁ%&ﬁ'ﬁ mEEBIEES® B TR %
Parts No Parts Name ALL | M T | HD E?FE Application |Description| Remarks

A30000065 FRONT AXLE ASSY |70> 77 RJVASSY| 1

A98510630 BUSH Tvoa 2 LFF-5030

398510340 BUSH Tvoa 4 & 35x¢ 39x30

A30340010 SPRING ATV T 4

A30510060 SHAFT ERXRy b2 xT b 1

A22210300 SHAFT PTOY+7 b 1

040106005 BEARING R=IWXTY T 2 6005

036100025 SNAP RING Aty FTIT 2 ¢ 258

036500047 SNAP RING Aty FTIT 1 P47 A

A98530230 OIL SEAL F 14V —IL25476 1

A98560320 NEEDLE BEARING Z=FWATYLTINTY 1 HMK2520

A98560330 NEEDLE BEARING Z=RIATYLTHEYI 1 HMK2520L

A99460080 NUT ToarFy b 1 M45x1.5

A30510070 SHAFT ERXy b7 bFHI 1

011511050 BOLT KRIV b 2 M10x50

A34450440 MOTOR BRACKETL [E—4#735 v bk :L 1

A34450460 MOTOR BRACKETR |[E—#73%4 v MR 1

A34800061 TIE ROD 240y K~ 1

334800690 TIE ROD END L 40y IR ILH 1

334800710 TIE ROD END R 240y NIV KN IRH 1

060610000 GREASE NIPPLE JU—ZX=ZyTIL 2 M6

050301145 OIL SEAL FAINT =L 2 & 45x 60xt6

A98340010 WASHER AZ2ANT v w 2 & 3oxgb 524135

398560320 NEEDLE BEARING AFAMZ=KIATY G| 2 ¢ 35x¢ 52

398560330 WASHER AZANT v 2 & 35x¢ 52xt1

052310350 O RING ovry 2 G35

A99240410 WASHER Tvx 2 & 35 432

036100035 SNAP RING AFyFTIT 2 ¢ 358 F

030103220 PIN AFUy rEY 2

060609004 GREASE NIPPLE JU—ZX=ZyTIL 1

A36210060 WHEEL SPACER RAIWANXN—H 2

027100012 SPRING WASHER ATV T Ty x 10

010101230 BOLT KRIV b 10 M12x1.75x30

A36000140 TIRE ASSY 24 ¥ ASSY 2

010701040 CAP BOLT X v v FTRILE 2 M10x40

101



782 77XV
FRONT AXLE

FIG.206

RiEs & & F 5 IR & m e = EBIEES® B TR %
T
KeyNo Parts No Parts Name ALL | M T | HD [RP| Application |Description| Remarks
35 |020900010 NUT Fv b 2 M10
36 |026100012 WASHER A 2
37 |A22261010 HOLDER RT7YTERIVE 2
38 |040149033 BEARING RN7YT 2
39 |030109002 SPLIT PIN 27Uy hES 2

102



FIG.207

ATTVT
STEERING

RHEs B &= F B & = B ’a%f'ﬁ EARCELE A AR %
KeyNo Parts No Parts Name ALL | M T | HD E?FE Application |Description| Remarks

1 |A34310042 STEERING STAY AFTYTEA 1
2 (011511035 BOLT RIL Bk 8 M10x35
3 (011510820 BOLT KIL Bk 2 M8x20
4 |A34110020 SHAFT w7 b (V%) 1
5 |A34100041 STEERING SHAFT  |AF7YV5Y+7h:imI| A
6 422300080 JOINT aqdrhr 1 (Everft)
7 (036100025 SNAP RING RFyTIT 2 ¢ 258 A
8 |A34400132 HANDLE COLUMN  [/\> KJLaS L4 1
9 (334650570 HOLDER FIWVE L FILRIF| 2

10 [398511190 BUSH Jvai420 2 $20

11 |036800012 SNAP RING AFy TG 1 ¢ 128H A

12 |036500042 SNAP RING AFyTIYT 2 $427H

13 [398115510 RUBBER = A 2

14 040146904 BEARING R—IRF7Y 5 2 6904UU

15 036100020 SNAP RING 2Fy YT 1 # 20%h

16 |399211550 SPACER AN—Y 1

17 |A34310010 STEERING WHEEL ASSY |27 71U »J K4 —JLASSY| 1

18 |A34320010 PAD ATAN 1

19 [021000012 NUT Fv bk 1 M12 (#8)

20 (027100012 SPRUNG WASHER |27 U T Ty« 1

21 (026100012 WASHER Tyx 1

22 |A24100611 LEVER L/IS—: FIJL bk 1

23 1398180640 GRIP gy 1

24 1498221610 SPRING b AV 1

25 |A24100630 LEVER LIN— 1T+ 1

26 020900010 NUT Fv k 2 M10

27 1399340320 SPRING WASHER IR 110 2

28 1026100010 WASHER Ty 1

29 (498180280 GRIP gy 1

30 |015100514 SCREW 2912 1 M5x14

31 027100005 SPRING WASHER ATV TTy o x 1

32 398510310 BOSS KR 2

33 |A98230800 WIRE TA¥ TR 1

34 036800005 SNAP RING RFyTIT 1

35 |398114451 RUBBER JL:D 1

103



78>k~ PTO
FRONT PT.0

FIG.208

\\ ¢ ”/13
Sl - 3050

RHEs B & ¥ 5 B A& W Jﬁ%{f‘” EABCELE A A %z
KeyNo Parts No Parts Name ALL | M T | HD EE Application |Description| Remarks
1 |A98611370 PULLY T=U—19FK7 1
2 |A99210630 SPACER ZANR—H 1
3 /010109424 BOLT KIV bk 8 M8x25
4 027100008 SPRING WASHER 27U T Ty 8
5 |A98611380 PULLY T—=U—1TagkRy A
6 |A99240730 WASHER Ty 2
7 |A99520010 PLATE JL—h 1
8 011511020 BOLT KIL bk 4 M10x20
9 027100016 SPRING WASHER 27U T Ty 1
10 |020600016 NUT F vk 1 M16
11 |060609004 GREASE NIPPLE JY—ZZv Tl 1
12 |A98660230 V-BELT TANIL B 2
13 [430210110 BELT GUIDE NIVRHAL KR 2
14 |A22650260 BELT GUIDE NIVRHAKR 1
15 |010810820 BOLT RIV B 2
16 [399760120 ROLLER ao-—5 1
17 |040109122 BEARING RK—oR7Y L5 2
18 [399235640 COLLAR Hh5— 1
19 (399431120 BOLT RIL b 1
20 |020800014 NUT >k 1 M14 ($1E)
21 |A22600370 TENSION ARM Foyarr7—A 1
22 1398510260 BUSH Jyoa 2
23 026100020 WASHER Ty 1
24 036100020 SNAP RING AFy TG 1
25 |A98220220 SPRING 2TV T 1
26 |A98221030 SPRING 2TV T 95y F| A
27 |A98230790 WIRE TLYIPTOYIvF| 1
28 |A24350102 CLUTCH LEVER IS5y FLN—BHI| A
29 011511025 BOLT RIL Bk 2 M10x25
30 |A24100602 CLUTCH LEVER 75y FLIN— 1
31 [398510310 BUSH Jyoa 2
32 060610000 GREASE NIPPLE VAEY $=Rky ) 2
33 026100014 WASHER AP 1
34 036100015 SNAP RING AFyTIT 1
35 026100008 WASHER Ty 1

104



70>k PTO
FRONT PT.O

FIG.208

)
O 5
12 SN SV

#

/|
ik

9

\»
7 \
<

8 ®4

14
15

RnEs | & & & 5 I v Ja%f'ﬁ mEEBIEES® B TR %
KeyNo Parts No Parts Name ALL | M T | HD E?FE Application |Description| Remarks

36 030102516 PIN 2Ty hEY 1

37 (398181090 GRIP TgIy7 1

38 (498110820 RUBBER Ry dh 1

39 |020700010 NUT Fv b 1 M10

40 |A98120730 RUBBER A 1

41 398750150 BAND N2R 3

42 1010810820 BOLT RIL bk 4 M8x20

43 1498221171 SPRING ATV T 1

44 |A46200250 SAFETY SWITCH PTO #1757 1 SW 1

45 398750130 BAND NR 1

46 |A22080081 UNIVERSAL JOINT AZN=HIy a4 b 1

47 1011511225 BOLT RIL 3 M12x25

48 |060610000 GREASE NIPPLE JU—ZX=Zvy I 1

49 |A98221190 SPRING ATV T 1

50 (010310812 BOLT RIV b 1




HST 3> hO—-Jb
H.S.T CONTROL

FIG.209

REE= 2 & & 5 B & & B Jﬁ%f‘” EABCELE A A %
KeyNo Parts No Parts Name ALL | M T | HD EE Application |Description| Remarks
1 |398118880 PEDAL o AR ] 2
2 (398340540 CLIP AN 2
3 |A58100310 PEDAL 3 = Ly B 1
4 (036100015 SNAP RING AFyTIT 1
5 |A99230200 COLLAR Hho— 1
6 |A58100291 PEDAL ~NEW I ESY Y 1
7 |398510360 BUSH Tvoa 2
8 |A98340020 WASHER Ty x 1
9 (036100022 SNAP RING AFyTIYT 1
10 |398510840 BUSH Jviaii5 2
11 |A21150110 TRUNNION LEVER rSZF > LIIN— 1
12 |030300636 SPRING PIN 2FTYTEY 1
13 |010310830 BOLT KIL b 2 M8x30
14 |026100008 WASHER Tvx 4
15 |022300008 NUT Fv bk 2 M8
16 |334800360 RODEND Oy RKIVK 2
17 020900008 NUT Fv bk 2 M8
18 |A99320030 ROD Oy K 2
19 |020109125 NUT Fv bk :M8L.H 2
20 |334800420 TIE ROD ; L A4AyRIR:IL| 2
21 |A21100120 ARM T—LiFaghr 1
22 (398512110 BUSH Jvoa 2
23 |026109011 WASHER B 1 8.4x30x4.5
24 (011510816 BOLT KIL K 1 M8x16
25 (010310830 BOLT RIL 2 M8x30
26 (026100008 WASHER Ty x 2
27 (022300008 NUT Fv bk 2 M8
28 (010310855 BOLT KIL R 1 M8x55
29 |026100008 WASHER Ty 3
30 |022300008 NUT A 1 M8
31 |A98010030 DAMPER SN — 1
32 |031310825 PIN EST7ETEY 1 #8x25
33 026100008 WASHER Ty 1
34 |030102516 SPLIT PIN 27Ty hEY 1
35 |A99231420 COLLAR Hh5— 1

106



HST 33> hO—-Jb
H.S.T CONTROL

FIG.209

REE= 2 & & S B & = B Jﬁ%f‘” EARCELE A AR %
KeyNo Parts No Parts Name ALL | M T | HD E?FE Application |Description| Remarks

36 |022300008 NUT Fv bk 1 M8

37 |334800360 RODEND OyRIVK 2

38 |020900008 NUT Fv k 2 M8

39 |020109125 NUT v bk :M8-L.H 2

40 |334800420 TIE ROD; L 440y TR IL| 2

41 |A21250040 ROD Oy K 2

42 1010310850 BOLT RIL 1 M8x50
43 026100008 WASHER Tvx 2

44 1022300008 NUT Fv bk 1 M8

45 |A99431931 BOLT RKIL b 1

46 026100008 WASHER Ty 2

47 1022300008 NUT Fv k 1 M8

48 1040146000 BEARING R—IbRXF7Y 5 1

49 1036100010 SNAP RING AFyTIT 1

50 |A21100131 NEUTRAL ARM Za—bkINT—L4L 1

51 |398510150 BUSH TJvoa 1

52 |422530011 BOSS KRR 1

53 |011510850 BOLT KIV Bk 1

54 |A99430780 BOLT FUFURIL B 1

55 020900008 NUT Fv bk 2 M8

56 (498221080 SPRING ATV T 1

57 |A21150100 TRUNNION ARM FSZF 2T — LA 2

58 |030300640 SPRING PIN 2T TEY 2

59 |030303540 SPRING PIN 27V TS 2

60 |399111040 CLAMP 9527 1

107



REE= 2 & & 5 B & & B ’a%{)‘?‘” EABCELE A A %
KeyNo Parts No Parts Name ALL | M T | HD EE Application |Description| Remarks
1 |A58250190 SUPORT; ROLLING |#AR—bk:O-U>%| A
2 (398510520 BUSH Jva 2
3 (060610000 GREASE NIPPLE FJYRZyFIL 1
4 011511050 BOLT RKIV b 2 M10x50
5 |A55500280 BRACKET —hEA 1
6 |A99230230 COLLAR Hho— 1
7 1036800015 SNAP RING RFyTIT 1
8 |324170070 GUIDE PIN H1REY 1 ~100070
A55530020 SHEET PIN —hrE> 1 100071~
9 (398213420 SPRING 2TV T 1
10 |A98230830 WIRE T4 =k 1
11 |030300425 SPRING PIN 2FTYTEY 1 ~100070
11a |031319032 PIN eEoT7ETEY 1 100071~
11b 026100005 WASHER BB 1 100071~
11c |030101010 SPLIT PIN 27y REY 1 100071~
12 |A99580110 LEVER L/S— 1
13 011511020 BOLT RKIV b 1 M10x20
14 |026109013 WASHER Ty 1
15 |A55400040 SHEET —b 1
16 |011510820 BOLT RKIL 1 M8x20
17 |011510816 BOLT /AN 7 M8x16
18 |A55520050 PLATE FL—Fk 1
19 |011510816 BOLT KIL b 1 M8x16
20 |A55310081 SHEET BRACKET —=8TIF v b 1
21 (011511020 BOLT RIL 2 M10x20
22 |A55600071 SAFETY 17510 JUvT| A
23 |498190230 HANDLE NCRILZEY 2
24 1011511025 BOLT RKIL b 4 M10x25
25 |385960640 COVER HA= A= Fa-T| A

108



Roxy b
BONNET
10-13

FIG.211

11-12

14

QZ\S

RiEs & & F 5 IR - mEEBIEES® B TR %
KeyNo Parts No Parts Name ALL | M T | HD E?FE Application |Description| Remarks
1 |A50100021 BONNET Ko xwv b 18G280 1
2 |A50130020 STAY Ry MFHI 1
3 (011510820 BOLT KIV b 4 M8x20
4 1026100008 WASHER Tyx 4
5 [010331040 BOLT RIV b 2 M10x40
6 |026100010 WASHER A 2
7 1399340320 SPRING WASHER YZ/18% 110 2
8 |020900010 NUT Fv b 2 M10
9 |A98130320 SPONGE AFR>Y IBCF 1
10 |A98130330 SPONGE AR BCR 1
11 |A98130340 SPONGE ZAR>Y IBL 1
12 |A98130350 SPONGE ZAEKR>Y IBR 1
13 |A98130270 SPONGE ARVY LK Ry MNT 1
14 |A50400010 HANGER ASSY N2 ASSY 2
15 |010110616 BOLT KRIV b 4 M6x16
16 |026100006 WASHER A 2
17 |021300006 NUT Fv b 2 M6
18 |A50130050 BONNET Rozxy 49T 1
19 |A48100220 BATTERY HOLDER |[/N\yF U —441 1
20 |010310860 BOLT RIL b 2 M8x60
21 |026100008 WASHER A 2
22 027100008 SPRING WASHER ATV TTyow 2
23 |020910008 NUT Fv b 2 M8

109



HyaR—FK
DASH BOARD

FIG.212

21 22
7 '_—§:
o) - [=%)
[T
VIEW "A"
RS B & F 5 IR 1 Jﬁ%{)‘,ﬁ'ﬁ mEIEES® B R %
KeyNo Parts No Parts Name ALL | M T | HD EE Application |Description| Remarks
1 |A50310401 DASH BOARD Ay aR—F 1
2 (398113760 RUBBER dA 4
3 (026109106 WASHER A 4
4 010809003 BOLT DA VI 4 Ngx20 (70)
5 |A50300111 PLATE SwTIINY D HIN— 1
6 (011310616 BOLT KRIV b 4 M6x16
7 |A98110160 RUBBER MU LTL 1
8 |A98130300 SPONGE ART 2
9 |A50310390 COVER AN=14yYakK-F A
A50310391 COVER HN=1FyYaK-F A
10 |A98330160 PANEL INZIVT 7 RAF— 2
11 |398181770 GRIP gy S 1
398181770 GRIP gy 2
12 |A98120670 SHIM RUBBER Y—LdLh 3
13 |A98120680 SHIM RUBBER o—LdL 2
14 |A50710301 SWITCH PLATE 2Ly FTL—h 1
15 |015150412 SCREW A7V a 2 M4x12
16 |026100004 WASHER Tvx 2
17 020100004 NUT Fv b 2 M4
18 |385201641 SWITCH ASSY 24 v F ASSY 1
19 385710060 METER FRTA 1
20 |485450010 METER AaAX—4H 1
21 |385100950 LAMP ASSY 2> 7 ASSY 1
22 |385202000 SWITCH ASSY A v F ASSY 1
23 [385350280 SHAFT JLExITILI v T b 1

110



Y8 —

FIG.213

REAR COVER

RiEs | & & F IR - mEEBIEES® B TR %
KeyNo Parts No Parts Name ALL | M T | HD E?FE Application |Description| Remarks
1 |A50250210 REAR COVER; L UxhnN—L 1
2 |A50250230 REAR COVER ;R U¥H/N—="R 1
3 |A98120690 SHIM RUBBER —LdLh 4
4 010809001 BOLT DA VI 10 Mex12(~ )
5 |A50250191 REAR COVER UYhN— 1
6 |398113760 RUBBER dLA 4
7 1026109106 WASHER A 4
8 (010809003 BOLT A% VI 4 M8x20
9 (355111970 FENDER JIvE i A-N=-T104| 2
10 |026100008 WASHER Ty 8
11 /021300008 NUT Fv b 8 M8

111



REEs 2 & & B & & B %{f‘*ﬁ EABCELE A A %
KeyNo Parts No Parts Name ALL | M T | HD EE Application |Description| Remarks
1 |A50250170 PLATE P A A 1
2 (010809001 BOLT A% VI 9 M6x12(%7 1)
3 |A55200281 STEP ;LR 257y 7 LR 1
4 |A55200301 STEP ;LF A5y T ILF 1
5 |A55200321 STEP ; RR 27 v 7 *RR 1
6 |A55200341 STEP ; RF 2597 IRF 1
7 (011310616 BOLT RIL 8 M6x16
8 026109071 WASHER Tyx 8
9 |A55760320 FLOOR MAT ; LR ZANY KX ILR 1
10 |A55760330 FLOOR MAT ; LF ANY KX ILF 1
11 |A55760340 FLOOR MAT ; RR AN KA IRR 1
12 |A55760350 FLOOR MAT ; RF AN KA IRF 1
13 |A55710020 FOOT REST J—RLZ b 1
14 |A55780200 PLATE AN K% 1
15 |010809007 BOLT 75K 4 M8x14(%7 1)
16 |A55200260 STEP AFyTi1FAh 1
17 |762872801 GROMET Jaxy k 1
18 |A55310060 PLATE FoHrUIR 1
19 |010809004 BOLT TS5V RILE 6 M6x20(%7 H)
20 |A98130360 SPONGE PS AR I FL 1 ~100070
21 |A98130370 SPONGE PS XK I FR 1 ~100070
22 |A98130380 SPONGE PS ZK>¥ IRL 1 ~100070
23 |A98130390 SPONGE PS X:RK>¥ I RR 1 ~100070
23a |A98130410 SPONGE ARV IR 1 100070~
23b |A98130420 SPONGE 2R>T L 1 100070~
24 |A98130400 SPONGE PSZAKRUY 1 FhH 2 ~100070
24 |A98130430 SPONGE AR>Y 1 FH 1 100070~
25 |A98133690 SPONGE AR I wTIN| A
26 |A98130280 SPONGE ZAERY 1
27 |A98130290 SPONGE & 1

112



JL—%, UKL —IL
BRAKE AND REAR WHEEL

FIG.215

RiEs & & F 5 IR Ja%f'ﬁ mEEBIEES® B TR %
KeyNo Parts No Parts Name ALL | M T | HD E?FE Application |Description| Remarks
1 |A58100270 BRAKE PEDAL TL—FR4I)IL 1
2 (398117790 RUBBER A 1
3 |A28400071 BRAKE JL=%:17-LY%7 b 1
4 030300840 SPRING PIN ATFYTEY 1
5 |A98220550 SPRING A7V T 1
6 |A28750040 PLATE JL=b:7b=%0v7| 1
7 1026100016 WASHER A 1 $16
8 (030103232 SPLIT PIN A7y hE> 1
9 |A98230810 WIRE J4¥ 1 JL—%L 1
10 |A98230820 WIRE 714 JL—%R 1
11 |010311050 BOLT RIV b 1 M10x50
12 022400010 U NUT Uur+vFhk 1 M10
13 |030103220 SPLIT PIN 27Uy hED 1
14 |A24100590 LEVER A I Vet n By 1
15 |A99230200 COLLAR ho— 1
16 |036100015 SNAP RING RFyTIT 1 ¢ 1580 F
17 |A28520020 ROD Oy K:7L—%0Ov%y 1
18 |A99570140 NOB /7 1
19 398750120 BAND NR 1
20 (031311020 PIN EoS7EvE> 2 $10%x20
21 (026100010 WASHER A 2 $10
22 (030103220 SPLIT PIN 27y hEY 2
23 [399113620 CLAMP 9527 1
24 498221171 SPRING ATYCT 1
25 |385201410 SWITCH ASSY 24 v F ASSY 1
26 |A36000140 TIRE ASSY 4241+ ASSY 2
27 (027100012 SPRING WASHER ATV T T+ 10
28 (020109204 NUT Fv bk 10

113



T7UT b
MOWER LIFT

FIG.216

RS B & F 5 IR 1 = mEIEES® B R %
KeyNo Parts No Parts Name ALL | M T | HD EE Application |Description| Remarks
1 |A98260310 ARM P=LiFz—> 2
2 |060610000 GREASE NIPPLE JU—=ZX=Zy 7L 2
3 |A44100641 ARM T=L:iYUTHE 1
4 |A99230550 COLLAR Hho— 1
5 |030104040 SPLIT PIN ATy hED 1
6 |A76260030 SHAFT YT IT—L 1
7 |A76140060 BOSS RZ 2
8 (030301040 SPRING PIN ATV TEY 4
9 |A72110450 ROLLER ao-—<> 2
10 |398511440 BUSH TJvoa 4
11 |A99560391 PIN e 1
12 |011510816 BOLT RIV b 2 M8x16
13 |A44420060 PIN =% 2
14 |030104040 SPLIT PIN 27TV hED 1
15 |A99610760 PIN e 2
16 |027100024 SPRING WASHER ATV TT v+ 2
17 |A98220561 SPRING AFVT 2
18 |031310855 PIN EST7AavEY 2 ¢ 8x55
19 |031109020 SNAP RING AFvTEY 2

114



a7y (zar hkvyrany)
HYDRAULIC(FRONT AXLE)

FIG.217

REE= 2 & & S B & = B Jﬁ%f‘“ EARCELE A AR %
KeyNo Parts No Parts Name ALL | M T | HD E?FE Application |Description| Remarks

1 |A40400230 OIL PIPE FLIVINAS 1

2 |A40400240 OIL PIPE FAIWINATS 1

3 |A40370080 FLANGE 75 .78y k 1

4 (010310855 BOLT KIV b 2 M8x55

5 |026100008 WASHER Ty x 2

6 027100008 SPRING WASHER ATV T Ty x 2

7 (020900008 NUT Fv k 2 M8

8 (340670020 NIPPLE TETRIAMNL—F 2 G1/2xR1/2

9 (340670030 NIPPLE TETH 2 G3/8xR3/8
10 |A40400250 OIL PIPE FLIVINAS 1
11 |A40400260 OIL PIPE FAIWINAT 1
12 (399101910 CLUMP 9707 1
13 |011510835 BOLT KIV b 1 M8x35
14 |A41480020 BUSHING ZhL—=b (RANI) 4 G3/8xR3/8
15 |A40470850 OIL HOSE FAIE—2R 4 63/ L650 205HPa
16 |064400030 PLUG vl 2
17 |A41240040 ELBOE 90 THETH190° 2 G3/Bx7I8-14UNF
18 |A41240050 LONG ELBOE 90 7A72:00° Org|l 2 (3/Bx7I8-14UNF
20 |A40020310 MOTOR A7V E—4 2 ORBS-205-3AT
22 |010701265 BOLT RKIL 8 M12x65

115



a7y (RF7U>S9 EFFZYTR)
HYDRAULIC(STEERING MOWOER LIFT)

FIG.218

/

16 /A

ENT .
25

27T —o

(@):Fig.222-(a)
(©):Fig.219-@
(©:Fig.219-(b)

REE= 2 & & 5 B & & B ’a%{f‘ EABCELE A A %
KeyNo Parts No Parts Name ALL | M T | HD EE Application |Description| Remarks

1 |A40150090 VALVE ASSY NIV ASSY 1
2 (010700630 SET BOLT AOEy MRV 3 M6x30
3 [398480640 ELBOW 90 J% %7 Z(90TJLK) 1 G3/8xR3/8
4 340670640 ELBOW 45 75T R(A45TIVR) 1 G3/8xR3/8
5 |A41320280 ELBOW 45 75T R(A5TIVR) 1 G1/4xR3/8
6 |A40471170 OIL HOSE FAWK—-Z AR —b| 1 G36.L720 105HPa
7 |A40470900 OIL HOSE LR Z eV S S S G114 1920 105MPa
8 |334011180 STEERING CASE ASSY|ZXF7 VU454 —ZASSY| 1
9 |011611020 BOLT KIL B 3 M10x20 ({48)

10 |A40400150 OIL HOSE ALILINLT P 1

11 |A40400160 OIL HOSE FAINLT T 1

12 |A40400170 OIL HOSE FAINLT L 1

13 |A40400180 OIL HOSE FA4IWINA{T IR 1

14 |A40400190 OIL HOSE ALIVINA T L EF 1

15 |052110120 O RING ovry 5 P12 1% B

16 |334380050 PLATE TL—Fk 1

17 |011611020 BOLT KIL bk 2 M10x20 (8E)

18 |010709085 CAP SCREW E PR 1 ~10115 M10x20 (E)

011611020 BOLT RIL 1 10116~ M10x20 ($48)

19 |A98120710 RUBBER = WA 1

20 |A98120720 RUBBER = WA 1

21 |A40520040 PLATE FL—Fk 1

22 1010310860 BOLT KIL b 1 M8x60

23 |022300008 NUT Fybh:iU 1 M8

24 198516390 BUSH Jva 2

25 1399101910 CLUMP 9507 1

26 (011510820 BOLT KL b 1 M8x20

27 1026100008 WASHER Ty 1

28 |340672920 NIPPLE TETE 2 M14xG1/4

29 |A41210030 NIPPLE ZrhL—b 3 M16xG1/4

30 |A40470760 OIL HOSE FANF—Z A= bF| 2 G4 L1000 1050Pa

31 344952710 CYLINDER ASSY 1) 24 ASSY : PS 1

32 399600140 PIN ey 1

33 399600080 PIN ey 1

34 (011510812 BOLT KIL bk 2 M8x12

116



a7y (RF7U>S9 EFFZYTR)
HYDRAULIC(STEERING MOWOER LIFT)

FIG.218

16

VIEW "C"
25
21—
2
(@):Fig.222-(a)
(b):Fig.219-@)
(©):Fig.219-(b)
RuEs B & F 5 B A & W ﬁ%ﬂ,ﬁ'ﬁ EARCELE A AR =
T
KeyNo Parts No Parts Name ALL | M T | HD [RP| Application |Description| Remarks
35 340670280 ELBOW 90 FHETH I90TIVR 2 G1/4xR1/4
36 |060640000 GREASE NIPPLE JUZX=ZyTI90° 2 G1/4 1670 35MPa
37 399113400 CLUMP 9527 4
38 |012110625 STUD BOLT 28y KEKIL b 4 M6x25
39 022400006 U NUT uzrv b 4 M6
40 |A40470890 OIL HOSE FAWK=ZFZAY—=b] 1 G4 L670 35 iPa
41 |A40010240 VALVE ASSY NIV T ASSY 1
42 |A40520030 SUB PLATE Y77 -+ 1
43 010700630 SET BOLT A0ty bRV b 2 M6x30
44 1340671680 NIPPLE TETR . Tvoa 1 Rc1/4xR1/4
45 340671950 LONG ELBOE 90 7HETH2 900 Y 1 G1/4xR1/4
46 340670170 NIPPLE TETZLAML—bF 2 G1/4xR1/4
47 1340670280 ELBOE 90 THETHZ 90T ILR 2 G1/4xR1/4
48 |A40470750 OIL HOSE FAWK=ZFZAY—=b] 1 G4 L850 10.5MPa
49 |A40470730 OIL HOSE FAWK—=Z FZY—b| 1 G4 L350 35 iPa
50 |A40470740 OIL HOSE FANVE=ZFAY=b| 2 G4 L630 1050Pa
51 |344953240 CYLINDER ASSY 1) 4 ASSY:PS 1
52 |340670290 ELBOE 45 THETZ 45T VKR 2 G1/4xR1/4
53 (399113620 CLAMP 9527 1

117



a7y (71Iiv4)
HYDRAULIC(FILTER)

FIG.219

(@):Fig.218-(a)
(b):Fig.218-()

BIEEE B | %

KeyNo Parts No Parts Name ALL | M T | HD [RP| Application |Description| Remarks
1 |340050190 OIL FILTER ASSY FAIT 1 ILE ASSY| 1 10u
1a |340500780 CARTRIDGE H— U ASSY 1 1FEB&A
1b |340750210 OIL FILTER AALIT 1IVERT 1 1FEB &R
2 011511020 BOLT RKIV b 2 M10x20
3 (026100010 WASHER Ty 2
4 |A40370100 FLANGE IS5V T4 A 1
5 (052400250 O RING ovry 1 S25 112 A
6 (011310640 BOLT RKIV b 3 M6x40
7 |340670030 NIPPLE THETHE 1 G3/8xR3/8
8 (340670280 ELBOW 90 TETH 90T IVER 1 G1/4xR1/4
9 |A40470880 OIL HOSE FAIE—2R 1 638L720 105MPa
10 |A40400020 OIL PIPE FALIWINAS 1
11 |052400250 O RING oy 1 S25 1% A
12 (011310640 BOLT KIL b 3 M6x40
13 |A40470770 OIL HOSE FAWKE—-R AR —b| 1 (G308 1650 35MPa

118



a7y (UYvvman)
HYDRAULIC(REAR AXLE)

FIG.220

(@):Fig.222-(c)
(b):Fig.222-(p)
(©):Fig.222-(%)
(d):Fig.222-(d)
(e):Fig.222-(e)
(f):Fig.223-@)

REEs 2 & & B & = B é“%&i‘ﬁ EARCELE A AR %
KeyNo Parts No Parts Name ALL | M T | HD E?FE Application |Description| Remarks
1 |A40470780 OIL HOSE FAWK—-Z XY —=F] 1 G1/2 L400
2 |A40470800 OIL HOSE FAWKE—Z  FZAY—b] 1 G1/2 L550
3 |A40470840 OIL HOSE FAWFE—Z FRAY—b| 1 G1/2 L360
4 |A40470790 OIL HOSE FAWF—Z  FAY—=b] 1 G1/2 L440
5 [340015632 CONTROL VALVE ASSY|a> kA=JL/NLT ASSY| 1
5a |340293653 LINK yry 2 3400156321 ER
5b |340293653 PIN JLEZE> 6 3400156321 ER
5¢ |340293653 WASHER Tyx 6 34001563211 ER
5d |340293653 SPLIT PIN 27y rEY 6 3400156321 ER
6 |011510830 BOLT RKIL b 4 M8x30
7 (026100008 WASHER ARG 4
8 |A40220010 ARM 7—L:FXUAhI 1
9 |340671790 ELBOW 90 THETHE 90T IVER 3 G1/2xG1/2
10 [340672730 LONG ELBOW 90 7ATA A IRl 3 G1/2xG1/2
11 |340673110 NIPPLE TETHE 1 Re1/2xRei/2
12 |052110180 O RING ovry 7
13 |A41110140 NIPPLE TETE 1 G1/4xR1/2
14 [340015530 VALVE ASSY INIVTASSY: Fxvs| A
15 |340670290 ELBOW 45 THETH 45T IR 1 G1/4xR1/4
16 |A40470830 OIL HOSE FAWKE—-Z FZAY—b| 1 G1/4 L320
17 |A40400230 OIL PIPE FAIWINAT 1
18 |A40400240 OIL PIPE FALIWINAS 1
19 |A40470810 OIL HOSE FAWK—=Z  FZY—=b| 1 G1/2 L465
20 |A40470820 OIL HOSE FAWK—-Z AR —b| 1 G1/2 L550
21 |A40370090 FLANGE 75091 )% 1
22 1011510835 BOLT RKIV b 2 M8x35
23 |340670020 NIPPLE TEATH L ANL—N 4 G1/2xR1/2
24 340630430 ELBOW 90 Jaqd 2 hI90IIR| 2 G1/2xR1/2
25 (340672850 LONG ELBOW 90 PATA AT IIVEl 2 G1/2xR1/2
26 |A40470860 OIL HOSE FANVFE—R R —b| 2 G1/2 L375
27 |A40470870 OIL HOSE FANF—Z A —bF| 2 G1/2 L680
28 |A40460150 OIL HOSE FAIFE—R 1 ~10112 L9204
A40460140 OIL HOSE FAIE—2 1 10113~
29 (340692400 OIL HOSE FAIER—2 1 L660 1 L6604
30 [398750430 HOSE BAND G AN 4

119



ary (Vvvman)
HYDRAULIC(REAR AXLE)

FIG.220

(@):Fig.222-(c)
(b):Fig.222-(p)
(©):Fig.222-(%)
(d):Fig.222- (@)
(e):Fig.222-(e)
(f):Fig.223-@)

RS B & F 5 IR 1 BIS S ® | B <R %
KeyNo Parts No Parts Name Application |Description| Remarks

31 |340673410 NIPPLE TETE L F—X 1

32 |A40460130 OIL HOSE FAIVEF—R 1 L5005t

33 |398750430 HOSE BAND i VA N 2

34 |A40020250 MOTOR a7JE—43 1

35 |A40020240 MOTOR ar7JE—42 1

36 |011511230 BOLT KRIV b 8 M12x30

37 |340673080 NIPPLE TETE Iy b 4 Re1/2xG1/2

38 [340670020 NIPPLE THETHZ L ARNL—b 4 G1/2xR1/2

39 |A40990220 SEAL KTy b=l 4

40 |052400180 O RING oy 4 P18

41 |340672570 HOSE NIPPLE TPETHRK=ZZyTI| 2 R1/8

42 399110340 CLAMP 9527 1

120



a7V (KLy)

FIG.220A
16 19
R
/—%& ’&‘, 6
2 8-
T :
I

\\\ \\ ". /
HUPE-F-—A \@ﬁi‘
RN
:ﬁg
N
REE= 2 & & S B & = B Jﬁ%f‘*“ EARCELE A AR %
KeyNo Parts No Parts Name ALL | M T | HD E?FE Application |Description| Remarks
1 |340671200 ELBOW 90 TETHE 2 ~20107 R1/8xRc1/8
2 (340674010 NIPPLE TETE 2 ~20107 R1/8x¢9.5
3 [340673310 ELBOW 90 TETE 1 ~20107 R1/8
4 |A41110170 NIPPLE TETE 1 ~20107 R1/8xR1/8
5 |A41170030 CROSS 70X 1 ~20107 4-Rc1/8
6 340673161 ELBOW 90 TETA 2 ~20107 R1/8x¢9
7 |340673410 TEE TETE 2 ~20107 3-¢9
8 (340673270 NIPPLE TETE 1 ~20107 R1/8
9 (340693050 OIL HOSE FAIFE—Z 1 ~20107 ¢4 L230
10 |A40460090 OIL HOSE FAIF—2R 3 ~20107 $15 L200
A41460110 OIL HOSE FAIEFE—2 1 20108~
11 |A40460470 OIL HOSE FAIE—2Z 1 ~20107 $15.2 1280
12 340692410 OIL HOSE FAIFE—2R 1 ~20107 $15 L180
A41460110 OIL HOSE FAIFE—R 1 20108~
13 |A40460460 OIL HOSE FAIE—2R 1 ~20107 ¢15.2 L120
A41460510 OIL HOSE FAIEKE—2 1 20108~
14 |385891118 TUBE Wy —bFa—-7 4 ~20107 ¢15 L150
15 [399113650 CLAMP 9507 1
16 |398750430 BAND e JADAN 10
17 |A41130040 NIPPLE TETE 1 20108~
18 |052110180 O RING ovry 1 20108~
19 048100011 STEEL BALL 2F—ILE—J 1 20108~
20 (398210710 SPRING 27YT 1 20108~
21 |A41130050 NIPPLE TETE 1 20108~
22 (052110140 O RING ovry 1 20108~
23 340671960 ELBOW90 TETHE 1 20108~
24 (340672570 NIPPLE TETE 1 20108~




2/4WD /NIL T LN —
2/4AWD VALVE LEVER

FIG.221

o

A

24

LN

RuEs | & & & I ﬁ%t{‘?” EEES®R B | %
KeyNo Parts No Parts Name ALL | M T | HD EE Application |Description| Remarks

1 |A24180041 LEVER FUAILN—-HHT 1

2 ]011510825 BOLT RIV b 2 M8x25

3 |A40120010 LEVER LIN—FUHT 1

4 |398511440 BUSH Tvoa 2

5 1398180880 GRIP gy 1

6 026100012 WASHER Ty 1

7 /030103225 SPLIT PIN 27Uy FE> 1

8 |A40130010 ROD Oy K 1

9 (026100008 WASHER Tyx 2

10 |030102020 SPLIT PIN 27y hEY 2

122



